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Applicant : Shanghai Nine Eagles Electronic Technology Co., Ltd.

Manufacturer : Shanghai Nine Eagles Electronic Technology Co., Ltd.

EUT : WIFI CAMERA

Model No. . NE-OTO015, NE-OT020, NE-OT021, NE-OT022, NE-OT023,
NE-OT024, NE-OT025, NE-OT026, NE-OT027, NE-OT028,
NE-OT029, NE-OT030

Serial No. : N.A.

Trade Mark : N.A.

Rating : DC 3.7V, 1200mA

Measurement Procedure Used:
FCC Partl5 Subpart C, Paragraph 15.247

The device described above is tested by Shenzhen Anbotek Compliance Laboratory
Limited to determine the maximum emission levels emanating from the device and the
severe levels of the device can endure and its performance criterion. The measurement
results are contained in this test report and Shenzhen Anbotek Compliance Laboratory
Limited is assumed full of responsibility for the accuracy and completeness of these
measurements. Also, this report shows that the EUT (Equipment Under Test) is
technically compliant with the FCC Part 15 Subpart C requirements.

This report applies to above tested sample only and shall not be reproduced in part
without written approval of Shenzhen Anbotek Compliance Laboratory Limited.

Date of Test :

Prepared by :

Reviewer :

Approved & Authorized Signer :

Aug. 26~ Sept. 16, 2014

Pk

(Tested Engineer / Rock Zeng)

g Ping

(Project Manager / Amy Ding)
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|
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(o (ipen

!
(Manager / Tom Chen)
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1. GENERAL INFORMATION

1.1. Description of Device (EUT)

EUT

Model Number

Test Power Supply :

RF Transmission
Frequency

Channels

Modulation

Antenna Gain:

Applicant

Address

Manufacturer
Address

Factory
Address

Date of receipt

Date of Test

: WIFI CAMERA

: NE-OTO015, NE-OT020, NE-OT021, NE-OT022, NE-OT023,

NE-OT024, NE-OT025, NE-OT026, NE-OT027, NE-OT028,
NE-OT029, NE-OT030

(Note: All samples are the same except the model number and
appearance, so we prepare “NE-OT015” for EMC test only.)

DC 3.7V Via Battery

: 2412MHz~2462MHz (802.11b/802.11g/802.11n(HT20))

2422MHz~2452MHz ( 802.11n(HT40))

: 11 For (802.11b/802.11g/802.11n(HT20))

7 For (802.11n(HT40))

: 802.11b CCK

802.11g OFDM
802.11n MCS

: 2dBi

. Shanghai Nine Eagles Electronic Technology Co., Ltd.
: Room 1104, Huaxiang Building, No. 80 Moling Road, Shanghai,

200070, China

. Shanghai Nine Eagles Electronic Technology Co., Ltd.
: Room 1104, Huaxiang Building, No. 80 Moling Road, Shanghai,

200070, China

. Shanghai Nine Eagles Electronic Technology Co., Ltd.
- Room 1104, Huaxiang Building, No. 80 Moling Road, Shanghai,

200070, China

: Aug. 15,2014

: Aug. 26~ Sept. 16,2014

Shenzhen Anbotek Compliance Laboratory Limited

Tel:(86)755-26066544

Fax:(86)755-26014772  www.anbotek.com
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1.2. Auxiliary Equipment Used during Test
N/A

1.3. Description of Test Facility

The test facility is recognized, certified, or accredited by the following organizations:

CNAS - LAB Code: L3503

Shenzhen Anbotek Compliance Laboratory Limited., Laboratory has been assessed
and in compliance with CNAS/CLO1: 2006 accreditation criteria for testing
laboratories (identical to ISO/IEC 17025:2005 General Requirements) for the
Competence of Testing Laboratories.

FCC-Registration No.: 752021

Shenzhen Anbotek Compliance Laboratory Limited, EMC Laboratory has been
registed and fully described in a report filed with the (FCC) Federal
Communications Commission. The acceptance letter from the FCC is maintained
in our files. Registration 752021, July 10, 2013.

IC-Registration No.: 8058A-1

Shenzhen Anbotek Compliance Laboratory Limited., EMC Laboratory has been
registered and fully described in a report filed with the (IC) Industry Canada. The
acceptance letter from the IC is maintained in our files. Registration 8058A,
February 22, 2013.

Test Location

All Emissions tests were performed at

Shenzhen Anbotek Compliance Laboratory Limited. at 1/F., Building 1, SEC
Industrial Park, No.0409 Qianhai Road, Nanshan District, Shenzhen, Guangdong,
China

1.4. Measurement Uncertainty
Radiation Uncertainty : Ur=4.3dB

Conduction Uncertainty : Uc=3.4dB

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com
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2. TEST METHODOLOGY

The tests documented in this report were performed in accordance with ANSI C63.4: 2009 and

FCC Part 15, Paragraph 15.247.

2.1. Summary of Test Results

The EUT has been tested according to the following specifications:

Standard Test Type Result Notes

FCC Part 15, Paragraph 15.107, 15.207 Conducted Emission Test - N/A
FCC Part 15, Paragraph 15.247(b)(1) Peak Output Power PASS | Complies
FCC Part 15, Paragraph 15.247(a)(2) 6dB Bandwidth PASS | Complies
FCC Part 15, Paragraph 15.247(c) 100kHz Bﬁglxcllatgg(;t;ﬂequency PASS | Complies
FCC Part 15, Paragraph 15.209(a)(f) Spurious Emission PASS | Complies

FCC Part 15, Paragraph 15.247(a)(1) Frequency Separation - N/A

FCC Part 15, Paragraph 15.247(a)(1)(iii) | Number of Hopping Frequency - N/A

FCC Part 15, Paragraph 15.247(a)(1)(iii) Time of Occupancy - N/A
FCC Part 15, Paragraph 15.247(c) Peak Power Density PASS | Complies

2.2. Description of Test Modes

The EUT has been tested under operating condition.
Software used to control the EUT for staying in continuous transmitting and receiving mode

isprogrammed.

IEEE802.11b: Channel 1(2412MHz), Channel 6(2437MHz) and Channel 11(2462MHz) with 1
Mbps lowest data rate (worst case) are chosen for the final testing.
IEEE802.11g: Channel 1(2412MHz), Channel 6(2437MHz) and Channel 11(2462MHz) with 6
Mbps lowest data rate (the worst case) are chosen for the final testing.
IEEE802.11n (HT20): Channel 1(2412MHz), Channel 6(2437MHz) and Channel 11(2462MHz)
with MCS 0 Mbps lowest data rate (the worst case) are chosen for the final testing.
IEEE802.11n (HT40): Channel 3(2422MHz), Channel 6(2437MHz) and Channel 9(2452MHz)
with MCS 0 Mbps lowest data rate (the worst case) are chosen for the final testing.

Shenzhen Anbotek Compliance Laboratory Limited

Tel:(86)755-26066544  Fax:(86)755-26014772

www.anbotek.com
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2.3. List of channels:

V' -available

X - tested
Number Frequency(MHz) 802.11 802.11
b/g/n b/g/n
(HT20) (HT40)

1 2412 N, X
2 2417 N,
3 2422 N, X
4 2427 N,
5 2432 N,
6 2437 N, X X
7 2442 J
8 2447 ~
9 2452 N, X
10 2457 ~
11 2462 N, X

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com
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3. FCC Part 15.247 Requirements for DSSS & OFDM Modulation

3.1 Test Setup

EUT System Attenuator Test Receiver

3.2 6dB Bandwidth

a. Limit
For the direct sequence systems, the minimum 6dB bandwidth shall be at least S00kHz.

b.Test Procedure
1. Place the EUT on the table and set it in the transmitting mode.
2. Remove the antenna from the EUT and then connect a low loss RF cable from the antenna port
to the spectrum analyzer.
3. Set the spectrum analyzer as:
RBW = 100kHz, VBW =3*RBW =300kHz,
Detector= Peak
Trace mode= Max hold.
Sweep- auto couple.
4. Mark the peak frequency and —6dB (upper and lower) frequency.
5. Repeat until all the rest channels are investigated.

20dB Bandwidth:

C63.10

Occupied Bandwidth (OBW=20dB Bandwidth

1. Set RBW=1%~5% OBW

2. Set the VBW =3*RBW

3. Set the span range between 2 times and 5 times of the OBW

4. Sweep Time= Auto
Detector= Peak
Trace= Max hold

5. Once the reference level is established, the equipment is conditioned with typical modulating
signals to produce the worst case (i.e. the widest) bandwidth. Unless otherwise specified for an
unlicensed wireless device, measure the bandwidth at the -20dB levels with respect to the
reference level.

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com
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c. Test Setup See 3.1

d. Test Equipment
Item Equipment Manufacturer | Model No. | Serial No. Last Cal. Cal. Interval
1. |Spectrum Analysis Agilent E4407B | US39390582 |Aug. 09, 2014 1 Year
2 Preamplifier Instrumgnts EMCO1183 980100  |Aug. 09,2014 1 Year
corporation 0
3. |EMI Test Receiver| Rohde & Schwarz ESPI 101604  |Apr. 23,2014 1 Year
4. | DoubleRidged ) - Instruments - Gy o11g] 351600 |Aug. 09,2013 3 Year
Horn Antenna corporation
EMI Test
5. Software SHURPLE N/A N/A N/A N/A
EZ-EMC

e. Test Results

Pass.

Tel:(86)755-26066544

Shenzhen Anbotek Compliance Laboratory Limited

Fax:(86)755-26014772

www.anbotek.com
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f. Test Data
6dB Bandwidth

Test mode: IEEE 802.11b

Channel Fr(el\c/lllgél)cy
Low 2412
Mid 2437
High 2462

Test mode: IEEE 802.11¢g

Channel Fr(el\c/lllgél)cy
Low 2412
Mid 2437
High 2462

Test mode: IEEE 802.11n (HT20)

Channel Fr(el\c/lllgél)cy
Low 2412
Mid 2437
High 2462

Test mode: IEEE 802.11n (HT40)

Channel Fr(el\c/lllg;l)cy
Low 2422
Mid 2437
High 2452

Test Plots See the following page.

Bandwidth
(MHz)
10.00
10.00
10.00

Bandwidth
(MHz)
16.56
16.56
16.56

Bandwidth
(MHz)
17.68
17.68
17.68

Bandwidth
(MHz)
36.48
36.48
36.48

Limit
(kHz)

>500

Limit
(kHz)

>500

Limit
(kHz)

>500

Limit
(kHz)

>500

Results

Pass
Pass
Pass

Results

Pass
Pass
Pass

Results

Pass
Pass
Pass

Results

Pass
Pass
Pass

Shenzhen Anbotek Compliance Laboratory Limited

Tel:(86)755-26066544

Fax:(86)755-26014772

www.anbotek.com
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Test Mode: 802.11b---Low
RBW 100 kHz Delta 1 [T1 ]
VBW 300 kH=z —-0.08 dB
Ref 15 dBm Att 30 4B SWT 2.5 ms 10.000000000 MHZ

Marker| 1 [T1
1o —Z[ 5T aEm
2. 406960p00 GHz

D1 3.51 dBm

o A AL M ﬂm%j“vJMnn 1

o A
= . _i/'\?y‘ﬁﬁ B “"\’L
y.¥

L ™~

-60

70

-850

Center 2.412 GHz 2 MHz/ Span 20 MHz

Test Mode: 802.11b---Mid

® REW 100 kHz Marker 1 [T1 ]
VBW 300 kHz —-2.24 dBm

Ref 15 dBm Att 30 dB SWT 2.5 ms 2.431960000 GHz

Delta L [T1 ]
10 Tl Uz aB
10.000000p00 MHZ

D1 4.01 dBm

B NP M A N g |

o DZ —;ﬁjxd&§\° h v \Vﬁ\ﬁ\h
1o Wa

Center 2.437 GHz 2 MH=zZ/ Span 20 MH=z

Shenzhen Anbotek Compliance Laboratory Limited
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Test Mode: 802.11b---High

RBW 100 kHz Delta 1 [TL ]

VBW 300 kHz -0.16 dB
Ref 15 dBm Att 30 dB SWT 2.5 ms 10.000000000 MHZ
Marker| 1 [T1
[ —TI &7 oFm
D1 4.42| dBm 2.456960p00 GH=z

Ao A g

Eggg o = _;I;?}“$ﬁ@ L \f“\ﬁ\b
- Mﬂ/‘ \v\'\

-60

70

-850

Center 2.462 GHz 2 MHz/ Span 20 MHz

Test Mode: 802.11g---Low

® RBW 100 kHz Delta 1 [TL ]
VBW 300 kHz ~2.40 dB

Ref 15 dBm Att 30 dB SWT 2.5 ms 16.560000000 MH=Z

Marker| 1 [T1
10 —E[ U dBm
2.403720p00 GHz

o

.|

4
20 f/

Center 2.412 GHz 2 MH=zZ/ Span 20 MH=z

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com
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Test Mode: 802.11g---Mid

RBW 100 kHz Delta 1 [TL ]
VBW 300 kHz -2.75 dB
Ref 15 dBm Att 30 dB SWT 2.5 ms 16.560000000 MEz

Marker| 1 [T1
— 4 cBm
2. 428720p00 GHz

10

mE |

[viEw| ) FWWWWWWM'F

T J
20

-60

70

-850

Center 2.437 GHz 2 MHz/ Span 20 MHz

Test Mode: 802.11g---High

® RBW 100 kHz Delta 1 [TL ]
VBW 300 kHz ~2.47 4B

Ref 15 dBm Att 30 dB SWT 2.5 ms 16.560000000 MH=Z

Marker| 1 [T1
10 —T Tz oBm
2(.453720p00 GHz

o

D2 —-9.33 dB

10

|20 L\\\
o

.
| —

Center 2.462 GHz 2 MH=zZ/ Span 20 MH=z

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com
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Test Mode: 802.11n (HT20)---Low

RBW 100 kHz Delta 1 [TL ]
VBW 300 kHz —0.14 4B
Ref 15 dBm Att 30 dB SWT 2.5 ms 17.680000000 MEz

Marker| 1 [T1
—J1 495 dEm
2. 403120p00 GHz

!lEE ] D1 3.:39 dBm J\ﬁJNf
ew WMD\:;ME’B.M @MMMMMW ”Uf\;\%

h
b

-60

70

-850

Center 2.412 GHz 2 MHz/ Span 20 MHz

Test Mode: 802.11n (HT20)---Mid

® RBW 100 kHz Delta 1 [TL ]
VBW 300 kHz —0.31 4B

Ref 15 dBm Att 30 dB SWT 2.5 ms 17.680000000 MH=Z

Marker| 1 [T1
4100 <dBm
2(.428120p00 GHz

10

AR AR T AT N TR T o P Ay T
[vIEW| IV-”’n D2 -{4.6 dEm| UU\WW ’\’\’}X

\
k

Center 2.437 GHz 2 MH=zZ/ Span 20 MH=z

Shenzhen Anbotek Compliance Laboratory Limited
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Test Mode: 802.11n (HT20)---High

RBW 100 kHz Delta 1 [TL ]
VBW 300 kHz —0.62 dB
Ref 15 dBm Att 30 dB SWT 2.5 ms 17.680000000 MEz

Marker| 1 [T1
10 il

dBm
2. 453120p00 GHz

D71 pfps &0 A A Alaa

[ Y O A AT ’*Jvu'vu\ ANV g T
!

D2 -4.31 dB W

\
\

-60

70

-850

Center 2.462 GHz 2 MHz/ Span 20 MHz

Test Mode: 802.11n (HT40)---Low

® REW 100 kHz Marker 1 [T1 ]
VBW 300 kHz -9.49 dBm

Ref 15 dBm Att 30 dB SWT 5 ms 2.403760000 GHz

Delta L [T1 ]
10 —U[ I3 aB
36/.480000p00 MHZ

Center 2.422 GHz 4 MHZ/ Span 40 MH=z

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com
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Test Mode: 802.11n (HT40)---Mid

RBW 100 kHz Delta 1 [TL ]
VBW 300 kHz ~1.29 4B
Ref 15 dBm Att 30 dB SWT 5 ms 36.480000000 MHz

Marker| 1 [T1
1o —E[ 3T dFm
20.418760p00 GHz

T P e e

5.85 dB 1 H

| T

-60

70

-850

Center 2.437 GHz 4 MHz/ Span 40 MHz

Test Mode: 802.11n (HT40)---High

® RBW 100 kHz Delta 1 [TL ]
VBW 300 kHz —0.21 4B

Ref 15 dBm Att 30 dB SWT 5 ms 36.480000000 MH=Z

Marker| 1 [T1
10 —E 19 Bm
2. 433760p00 GH=z

{‘MN’MWWMM("WMM

?
\\u

Center 2.452 GHz 4 MHZ/ Span 40 MH=z

Shenzhen Anbotek Compliance Laboratory Limited
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20dB Bandwidth

Test mode: IEEE 802.11b

Frequency
Channel (MHz)
Low 2412
Mid 2437
High 2462
Test mode: IEEE 802.11¢g
Frequency
Channel (MHz)
Low 2412
Mid 2437
High 2462

Test mode: IEEE 802.11n (HT20)

Channel Frg};ﬁ;l)cy
Low 2412
Mid 2437
High 2462

Test mode: IEEE 802.11n (HT40)

Channel Frg};ﬁ;l)cy
Low 2422
Mid 2437
High 2452

Test Plots See the following page.

Bandwidth
(MHz)
17.28
17.28
17.28

Bandwidth
(MHz)
17.60
17.60
17.60

Bandwidth
(MHz)
18.88
18.88
18.88

Bandwidth
(MHz)
37.76
37.76
37.92

Results

Pass
Pass
Pass

Results

Pass
Pass
Pass

Results

Pass
Pass
Pass

Results

Pass
Pass
Pass

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772

www.anbotek.com
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Test Mode: 802.11b---Low

RBW 300 kH=z Marker 1 [T1 ]

VBW 1 MH=z 3.34 dBm

Ref 25 dBm Att 40 dB SWT 2.5 ms 2.412480000 GHz

ndB [TL] 2o0loo daB

20 BW L7 250000000 MEZ
Termp 1] [T1 ndp]

, 16|34 dBm

2.403300p00 GHz

A xH| 1

L Terp 2| [T1 ndp)

o 2 M Mmunu 16|71 dBm

v m‘\ 2.420640p00 GHz

2 I
?Lf, “L\%z
| 5g "

L 5o ;,.V’" \m
60
70
Center 2.412 GHz 4 MHz/ Span 40 MHz

Test Mode: 802.11b---Mid

® RBW 300 kH=z Marker 1 [T1 ]
VBW 1 MH=z 6.71 dBm
Ref 25 dBm Att 40 dB SWT 2.5 ms 2.435480000 GHz
ndB [TL] 20L00 dB
-0 W L7 ZEUUUUITT MEZ

Temp 1| [T1 ndp)
. L -12(82 dBm
2.428360p00 GHz

IR
Mr‘\% Temp 2| [T1 ndB)
Lo P Wy —13lng dum
JJJI\] W 2. 445640p00 GHz
|10 - -

M‘*“\V,_/ | e

Center 2.437 GHz 4 MHZ/ Span 40 MH=z

Shenzhen Anbotek Compliance Laboratory Limited
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Test Mode: 802.11b---High

RBW 300 kH=z Marker 1 [T1 ]
VBW 1 MH=z 6.97 dBm
Ref 25 dBm Att 40 B SWT 2.5 ms 2.462480000 GHz

ndB [TL] 2o0loo daB
20

B T/ oUoopUU MH=Z
Termp 1] [T1 ndp]
-13L16 dBm

.
[ 2l a53360p00 cEz
Mf‘\w Temp 2| [T1 ndp]
" Jny Wy —13012 dRm
JJJJ\/ W 2l 470640p00 cHz
| 1 o

=

Pl !

-60

70

Center 2.462 GHz 4 MHz/ Span 40 MHz

Test Mode: 802.11g---Low

® RBW 300 kH=z Marker 1 [T1 ]
VBW 1 MHZz -0.138 dBm
Ref 25 dBm Att 40 dB SWT 2.5 ms 2.405760000 GHz
ndbB [TL] 20lo0 4B
20 W I7.6U0000pU0 MEZ

Temp 1| [T1 ndp)
", 1956 dBm
2la03200p00 GEz

Temp 2| [T1 ndpB]
=19 dBm

1
¥
M“J\w WM 214208000100 GHz

10

s o

Center 2.412 GHz 4 MHZ/ Span 40 MH=z
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Product Sofety

Test Mode: 802.11g---Mid

RBW 300 kH=z Marker 1 [T1 ]
VBW 1 MH=z —-0.47 dBm
Ref 25 dBm Att 40 B SWT 2.5 ms 2.430680000 GHz

ndB [TL] 20L00 oB
B T/ o00000p00 MH=Z
Termp 1] [T1 ndp]

20

1o -19} 54 dBm

s 2(.428200p00 GHz
. Terp 2| [T1 ndp)

Lo » —onlga drm

b MM 2| 445800p00 cEHz

70

Center 2.437 GHz 4 MHz/ Span 40 MHz

Test Mode: 802.11g---High

® RBW 300 kH=z Marker 1 [T1 ]

VBW 1 MH=z —-0.53 dBm

Ref 25 dBm Att 40 dB SWT 2.5 ms 2.467040000 GHz

ndB [TL] 20L00 dB

-0 W L7 eUUUIUUITT MEZ
Temp 1| [T1 ndp)

. —21(30 dBm

m 2.453200p00 GHz
Temp 2| [T1 ndpB]

—20 5 dRm

1
-
W,M Mm 247080000 GHz

10

Center 2.462 GHz 4 MHZ/ Span 40 MH=z
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Test Mode: 802.11n (HT20)---Low

RBW 300 kH=z Marker 1 [T1 ]
VBW 1 MH=z —0.13 dBm
Ref 25 dBm Att 40 B SWT 2.5 ms 2.405760000 GHz

ndB [TL] 2o0loo daB
20 EW IS 850000000 MEZ
Termp 1] [T1 ndp]
—21} 54 dBm
[ 2l a0z2560po0 cEz
Terp 2| [T1 ndp)
—onla1 dgem

1
o v
JWLJ\W Nl 2|.421440p00 cEZ

lag

s "

70

Center 2.412 GHz 4 MHz/ Span 40 MHz

Test Mode: 802.11n (HT20)---Mid

® RBW 300 kH=z Marker 1 [T1 ]
VBW 1 MH=z —-0.28 dBm
Ref 25 dBm Att 40 dB SWT 2.5 ms 2.430760000 GHz
ndB [TL] 20L00 dB
-0 TW LIE[EEUIUUIUT MEZ

Temp 1| [T1 ndp)
. -15( 38 dBm
2.427560p00 GHz

Temp 2| [T1 ndpB]
—149l&d dBm

[ FM%MM“\ 244624000 GH=

i g

Center 2.437 GHz 4 MHZ/ Span 40 MH=z
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Test Mode: 802.11n (HT20)---High

RBW 300 kH=z Marker 1 [T1 ]
VBW 1 MH=z —0.42 dBm
Ref 25 dBm Att 40 B SWT 2.5 ms 2.467040000 GHz

ndB [TL] 2o0loo daB

20 EW IS 850000000 MEZ
Termp 1] [T1 ndp]
—21}20 dBm
[ 2. as2560po0 cEz
Terp 2| [T1 ndp)
n v —onles gEm

{,«WM&A\\M‘){M\ 2.471440p00 GHz

s R

-60

70

Center 2.462 GHz 4 MHz/ Span 40 MHz

Test Mode: 802.11n (HT40)---Low

® RBW 300 kH=z Marker 1 [T1 ]
VBW 1 MH=z —-6.03 dBm
Ref 25 dBm Att 40 dB SWT 2.5 ms 2.437040000 GHz
ndB [TL] 20L00 dB
-0 W CIEUUUUITT MEZ
Temp 1| [T1 ndp)
. —26L03 dBm
m 2.403120p00 GHz
Temp 2| [T1 ndpB]
| —24l 91 dRm
1 2.440880p00 GHz
Mo A Lol L g d iy

Center 2.422 GHz 8 MHzZ/ Span 80 MH=z
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Test Mode: 802.11n (HT40)---Mid

RBW 300 kH=z Marker 1 [T1 ]
VBW 1 MH=z —-6.25 dBm
Ref 25 dBm Att 40 B SWT 2.5 ms 2.440840000 GHz

ndB [TL] 2o0loo daB
20

B . /0000000 MHE=zZ
Termp 1] [T1 ndp]
1o —-251 57 dBm
s 2(.418120p00 GHz
Terp 2| [T1 ndp)
-0 —25020 dBEm
1 2. 455880p00 GHz
|15 PN N [P AN ECN A

o J Y

-60

70

Center 2.437 GHz 8 MHz/ Span 80 MHz

Test Mode: 802.11n (HT40)---High

® REW 300 kHz Marker 1 [T1 ]
VBW 1 MH=z —6.01 dBm

Ref 25 dBm Att 40 dB SWT 2.5 ms 2.467040000 GHz

ndbB [TL] 20lo0 4B
20

EW L OZ0000p00 MHEZ
Temp 1| [T1 ndp)
1o —-26}L 01 dBm
b 2(.433120p00 GHz
Temp 2| [T1 ndpB]
| - 5 dBEm
1 2(.471040p00 GHz

M Aol

Center 2.452 GHz 8 MHzZ/ Span 80 MH=z
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3.3. Maximum Output Power Test

a. Limit

The maximum peak output power of the intentional radiator shall not exceed the following:

1. For systems using digital modulation in the bands of 902-928 MHz, 2400-2483.5 MHz, and
5725-5850 MHz: 1 watt (30dBm).

2. Except as shown in paragraphs (b)(3) (i), (i1) and (iii) of this section, if transmitting antenna of
directional gain greater than 6 dBi are used the peak output power from the intentional radiator

shall be reduced below the stated values in paragraphs (b)(1) or (b)(2) of this section, as appropriate,
by the amount in dB that the directional gain of the antenna exceeds 6 dBi.

b. Configuration of Measurement

EUT DC block |ATT. Test receiver

c. Data Rates

IEEE802.11b: Channel 1(2412MHz), Channel 6(2437MHz) and Channel 11(2462MHz) with 1
Mbps data rate (worst case) are chosen for the final testing.

IEEE802.11g: Channel 1(2412MHz), Channel 6(2437MHz) and Channel 11(2462MHz) with 6
Mbps data rate (the worst case) are chosen for the final testing.

IEEE802.11n (HT20: Channel 1(2412MHz), Channel 6(2437MHz) and Channel 11(2462MHz)
with 6.5Mbps data rate (the worst case) are chosen for the final testing.

IEEE802.11n (HT40: Channel 3(2422MHz), Channel 6(2437MHz) and Channel 9(2452MHz) with
13.5Mbps data rate (the worst case) are chosen for the final testing.

d. Test Procedure

This test was according the kDB 558074  9.2.2:

1. Set span to at least 1.5 times the OBW.

2. Set the RBW =1~5% of the OBW, not to exceed 1MHz.
3. Set VBW =3*RBW.

4. Detector = Average.

5. Sweep time = auto couple.

6. Trace mode = max hold.

7. Allow trace to fully stabilize.

e. Test Equipment
Same as the equipment listed in 3.2.

f. Test Results
Pass.

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com



Shenzhen Anbotek Compliance Laboratory Limited
FCC ID: U45-NEOTO015 Page 25 of 94 Report No.: R011408212E

Anbotek
Product Safety

g. Test Data
Test mode: IEEE 802.11b
Frequency | Maximum transmit power Limit
Channel |y 1) (dBm) (dBm) | (watts) | Result
Low 2412 14.44 Pass
Mid 2437 14.96 30 1 Pass
High 2462 15.67 Pass
Test mode: IEEE 802.11¢g
Frequency | Maximum transmit power Limit
Channel (MHz) (dBm) (@Bm) | (watts) | Rosult
Low 2412 10.70 Pass
Mid 2437 12.11 30 1 Pass
High 2462 12.39 Pass
Test mode: IEEE 802.11n (HT20)
Frequency | Maximum transmit power Limit
Ch 1 Result
e (MHz) (dBm) (dBm) | (watts) | -
Low 2412 10.93 Pass
Mid 2437 11.45 30 1 Pass
High 2462 12.24 Pass
Test mode: IEEE 802.11n (HT40)
Frequency | Maximum transmit power Limit
Channel | 1) (dBm) (dBm) | (watts) | Result
Low 2422 10.21 Pass
Mid 2437 10.79 30 1 Pass
High 2452 11.43 Pass

Shenzhen Anbotek Compliance Laboratory Limited

Tel:(86)755-26066544

Fax:(86)755-26014772

www.anbotek.com
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Test Mode: 802.11b---Low

* RBEW 300 KH=zZ
VEW I MH=z
- a g

Ref 40 dBm * Attt 30 4B SwrT 2.5 ma
Offsget 2p.5| dB
=30
20 EN
e oot M-
B A I
—10 _,.r*ﬁu {_,ﬁ-""’—”_ _H’\‘U,J‘w.___\_‘
=~ 20 e = 3 '-\_
L, // ‘\\\
_,_.—....4 = \\'/"_,m—\._N
=50 DE
Center 2.412 GH=z 3 MHz/ Span 30 MMz
Tx Channel
Bandcwidth 20MH= Fower 14.44 <Bm
Test Mode: 802.11b---Mid
*“ REW 200 KH=
VBW 3 MMz
Ref 40 dBm * ALt 0 de SWT 2.5 ms
oftfder 2p.5| daB
> Ex
10 i
m e NN
revill e i ) 4 N
10 - ] N - '
Loy BT ke ke ; N
I sl 5
i / ™
My W . —
NS NS
f-— 500 1B
Center 2.437 GHMz 3 MMz/ Span 30 MMz
Tx Channel
Bandwidth 20MH= Power 14.56 dBm
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Test Mode: 802.11b---High

* RBW 200 KH=z
VEW = MH:z

e f 40 dBEm * Attt a0h dp ST 5 ms
offdat 20.5| de
=30
20 Y
_1h > A
[view i ol SR V' [——

10 |y, holi
== Z 0} // \\
=— 30

7 '
:_IT\ / h__ N

ot NS

— )
Center 2.462 GHz 3 MM/ Span 30 MHz

Tx Channel

Bandwidth 2Z0MH=Z Power 15.67 4dBm

Test Mode: 802.11g---Low
* REW 200 kKH=zZ
VEW 2 MHz
Ref 40 dBm “ptt 20 dB SWT 2.5 ma
Offg=t 2¢.5| dB
=30
e [ A
10 ;61
1 Rl
e

i L
- é My
40 ,./‘"‘ﬂ -
__‘__,_/-—’_ _‘—\-_,__
= 50 )i
Centeyr 2,412 GMH=z 3 MMz/ Span 30 MMz

Tx Channel
Bandwidth 20MH= Power 10.70 aBm
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Test Mode: 802.11g---Mid

* REW 300 KHzZ
VEW 3 MH:=z
- n 5 &

Re f 40 dBEm *AttL 30 dB SwWT 5 ma

offsder 2p.5| de
=30
fe 2 “
—
= e u . |
b WE )
f=— 20 ] “u\\“‘
;j/.‘L_’_nf‘ MT‘ﬁ"—"
f— 50 DB
Center 2.4397 GuM=z 1 MMz/ Span 30 MMz
Tx Channel
Bandwiclth 20MH= Power 12.11 dBm
Test Mode: 802.11g---High
* REW 200 KHz Marke:
VEBW 2 MHz
Ref 40 dBm * Attt 20 dB SWT 2.5 ms
offdat 2§ A8
=30
L 50 EN
10 o
vIEY I i

-0 ,.F/ —\_\H

- 49— T
j=— 50 DB
Center 2.462 GH=z 3 MMz/ Span 30 MMz

Tx Channel
Bandwidth 2Z0MH= Power 12.39 ciBm
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Test Mode: 802.11n(HT20)---Low

*REW 200 kHz Macrket
VEW 32 MHz

Aef 40 dBm * Attt 30 dB SWT 2.5 ms
offsdet 20 A B
=30
20 EX
10 s
vIEWE :
- . 4 S -

f=— 1 01 /.r \
=20 " L
[=—30 w4 ‘\_\‘
Y, v N
[ ——" e
|- 50 3DB
Center 2.412 GHz 3 MHz/ Span 30 MH=

Tx Channel

Bandwidth 20MH=Z Powar 10.93 dBm

Test Mode: 802.11n(HT20)---Mid

* REW 300 kKH=z
VBW 3 MHz

Re f 40 dBm *Att 20 dB SWT 2.5 ma

Offget 20.5| dB

I Sl ~

50 DB

Center 2.437 GHz 3 MMz/ Span 30 MMz

Tx Channel
Bandwidcth 20MH= Power 11.45 aBm
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Test Mode: 802.11n(HT20)---High

* REW 200 KHZ
VBW 2 MH=z

Re £ 40 dBm * Attt 30 dB SWT 2.5 ma
offdat 20 A B

=31

=20 B

=1 0
T -
9

L 10 ? B ¥ I

- 20 — § 3

— 30 '_,_p-fl / \_\"'L_\‘\N

T S

| —]

|=— 50 1B

Center 2.462 GHz 3 MHz/ Span 30 MH=

Tx Channel
Bancwicith 20 MH= Power 12.24 dBm
Test Mode: 802.11n(HT40)---Low
*REW 1 MHzZ
VEW 10 MH=z
Ref 40 dBm * ALt 20 dB SWT 2.5 ms
Offget 2¢ d B

=31

(=20 B

=1 & a1
m L I

=110 V :

50 2 /f \\

f— %0 m} ‘.“_/A\_

Y. Z e

= 50

Canter 2.422 GH= 6 MMz/ Span 60 MHz

Tx Channel
Bandwidth 40MH=Z Power 10.21 dBm
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Test Mode: 802.11n(HT40)---Mid

*RBW 1 MHz
VEW 10 MH=z

Re f 40 dBm *Att 30 dB SWT 2.5 ma

Offmat 2P .5| dB

-2 LA |
' -I! O .
iew —— e — —— .

= Z1)
ik /’_\_ﬂ'{ -._/"‘-'\
L _ 40
| &0
Ceanter 2.437 GH= 6 MMz/ Span 60 MMz

Tx Channel
Bandwidth 40 MH=z Power 10.79 dBm

Test Mode: 802.11n(HT40)---High

* RAW 1 MMz Marker
VAW 10 MHz

Ref 40 cdBm * ALL 0 dB EWT 2.5 ma

Offnet 2Zp.5 dB

Py —
—_— / \‘—r-_
- 50
Center 2.452 GHz & MHz/ Span 60 MHz

Tx Channel
Bandwidth 40 ME=z Power 11.43 dBm
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3.4. Band Edges Measurement

a. Limit
According to §15.247(c), in any 100 kHz bandwidth outside the frequency bands in which the
spread spectrum intentional radiator in operating, the radio frequency power that is produced by the
intentional radiator shall be at least 20dB below that in the 100kHz bandwidth within the band that
contains the highest level of the desired power, In addition, radiated emissions which fall in the
restricted bands, as defined in §15.205(a), must also comply with the radiated emission limits
specified in15.209(a).

b. Test Procedure

1. Conducted Method:

1) Set RBW=100KHz, VBW=300KHz
2) Detector=peak

3) Sweep time= auto

4) Trace mode=max hold.

2. Radiated Method:

1) The EUT is placed on a turntable, which is 0.8m above the ground plane.

2) The turntable shall be rotated for 360 degrees to determine the position of maximum emission
level.

3) EUT is set 3m away from the receiving antenna, which is varied from 1m to 4m to find out the
highest emission.

4) Peak detector: RBW=1MHz, VBW=3MHz, SWT=AUTO
Average detector: RBW=1MHz, VBW=10Hz, SWT=AUTO
The EUT is tested in 9*6*6 Chamber.

5) Repeat the procedures until all the PEAK and AVERAGE versus POLARIZATION are
measured.

Turntable 3m

\ EUT

.j_ Test
08m | 1m0 4m H / Receiver

e ' '
Ground Plane Coaxial Cahle /

c. Test Equipment
Same as the equipment listed in 3.2.

d. Test Results
Pass.

e. Test Plots
See the following page.

Shenzhen Anbotek Compliance Laboratory Limited
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Test Mode: 802.11b ---Low

RBW 100 kH=z Marker 3 [T1 ]

VBW 300 kHz ~5E0.33 dBm
Ref 15 dBm Att 30 dB SWT 15 ms 2.315600000 GHz
Marker| 1 [T1

[ q cBm
D1 3.47 dBm — 2-21%60“&\@32

o arker [T o
[vIET] Fal 73 B
2L.3g0f00po0 GH=z

D2 -16.53 dbEm l/ \l

70

| a0 i

Start 2.31 GH=z 11.2 MHz/ Stop 2.422 GHz

Test Mode: 802.11b ---High

® REW 100 kHz Marker 3 [T1 ]
VBW 300 kHz -52.75 dBm
Ref 15 dBm Att 30 dB SWT 5 ms 2.485780000 GHz
Marker| 1 [T1
10 ] T[47 =m
Wr B 2463910000 GHz
-0 "I\h i, R [Tézj 77 dB
EET - ™
2.483500p00 GHz
H-10
D2 -15.58 d&{r
20
|20 \\“l\
[ HM
|- 60
70
| 0 i
Start 2.455 GH=z 4.5 MHzZ/ Stop 2.5 GHz
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Test Mode: 802.11g ---Low

RBW 100 kH=z Marker 3 [T1 ]
VBW 300 kHz -52.59 dBm
Ref 15 dBm Att 30 B SWT 15 ms 2.3357592000 GHz

Marker| 1 [T1
1o —a[ T aEm
2(.413040p00 GHz
Marker| 2 [T1

1 -0
52 io dBEm

[v1EW| D1 -4.24 dBm
Zl3 W
10

D2 —-24.24 dpm

HIIE

\l
\

70

| a0 i

Start 2.31 GH=z 11.2 MHz/ Stop 2.422 GHz

Test Mode: 802.11g ---High

® REW 100 kHz Marker 3 [T1 ]
VBW 300 kHz —-49.79 dBm

Ref 15 dBm Att 30 dB SWT 5 ms 2.488600000 GHz

Marker| 1 [T1
10 TS <Bm
2.463168p00 GHz

Marker| 2 [T1
D1 057 ARm
1 F U,
L _FK W"\,\W{p&p&ﬁ\ —46}53 aEm

2-483500p00 GHz
N2 1949 dPm H

Lo %wk\w

Start 2.453 GH=z 4.7 MHEHzZ/ Stop 2.5 GHz
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Test Mode: 802.11n (HT20) ---Low
RBW 100 kH=z Marker 3 [T1 ]
VBW 300 kHz -52.06 dBm
Ref 15 dBm Att 30 dB SWT 15 ms 2.34561¢000 GHz

Marker| 1 [T1
1o —Z[ 7T aEm
20.415312p00 GHz
Marker| 2 [T1

) 1
—E1

m D1 -2.72 dBm

a1l o
2.3 M
10

D2 —-22.79 dpm

70

| a0 i

Start 2.31 GH=z 11.2 MHz/ Stop 2.422 GHz

Test Mode: 802.11n (HT20)---High

® REW 100 kHz Marker 3 [T1 ]
VBW 300 kHz —-48.10 dBm
Ref 15 dBm Att 30 dB SWT 5 ms 2.487400000 GHz
Marker| 1 [T1
10 U3 cEm
il 2.454800p00 GHz
Y01 2.03) dBm Marker i
-E B a1} 03 dBm
2.483500p00 GHz
-10 J \
D2 -17.97 dPm {

" 40 |

Start 2.45 GH=z 5 MH=zZ/ Stop 2.5 GHz

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com



Anbotek

Shenzhen Anbotek Compliance Laboratory Limited

i FCC ID: U45-NEOTO15 Page 36 of 94 Report No.: R011408212E

Test Mode: 802.11n (HT40) ---Low
RBW 100 kH=z Marker 3 [T1 ]
VBW 300 kHz -52.17 dBm
Ref 15 dBm Att 30 dB SWT 15 ms 2.35452¢6000 GHz

Marker| 1 [T1

1o 5 Gz
2.437440p00 GHz

Marker| 2 [T1

1 P -0

L _EX 50} 34 dBm

D1 -6.78 dBm 2.350000p00wGHz

D2 —-26.78 dpm

70

-850 i

Start 2.31 GH=z 13.5 MHz/ Stop 2.445 GHz

Test Mode: 802.11n (HT40) ---High

® REW 100 kHz Marker 3 [T1 ]
VBW 300 kHz -39.55 dBm
Ref 15 dBm Att 30 dB SWT 10 ms 2.486194000 GHz
Marker| 1 [T1
10 —Z147 oFm
2.441308p00 GHz
1 Marker| 2 [T1
° D 2.4/ dB A0l 1ea AR
. o _ -
2= M[’W\‘ 2. a83500p00 GHz
10 \Iﬂ ‘
—20
D2 -z2.4¢ dpm i
| -5 \

| _40 MAM‘M 3
MM

Start 2.433 GH=z 6.7 MHzZ/ Stop 2.5 GHz
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Test Mode: 802.11b

2412MHz
Horizontal-PEAK:

106.0 dBuV¥/m

Limit: —
AVG:

/

55 /
va

WW’\M&MW

LAt e m VY e A M g e

26.0

2310.000 (MHz) 2415.000
Freq. Reading | Factor Result Limit |Over Limit Height | degree
No- 1 (MHz)  |(dBuvim)| (dB/m) |(@Buvim)|(@Buv/| (dB) |Pe®€"| em) | (deg) | Remark
1 2390.000| 59.07 -2.51 56.56 74.00 | -17.44 peak
2 2400.000| 69.48 -2.49 66.99 74.00 -7.01 peak
3 2410.800| 103.97 -2.47 101.50 | 74.00 27.50 peak
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Horizontal-AV:

106.0 dBuV¥/m
Limit: —_—
AVE:
,Jv\
66
/\%
i
/anﬂk/\_
N
26.0
2310.000 (MHz) 2415.000
Freq. Reading | Factor | Result | Limit |Over Limit Height | degree
No- 1 (MHz)  [(@Buvim)| (@B/m) |(@Buvim)|(@Buv/| (dB) |P| (em) | (deg) | Remark
1 2386.387| 53.61 -2.52 51.09 | 54.00 -2.91 AVG
2 2390.000( 49.12 -2.51 46.61 54.00 -7.39 AVG
3 2400.000( 64.09 -2.49 61.60 | 54.00 7.60 AVG
4 2411.325( 99.20 -2.47 96.73 | 54.00 | 42.73 AVG

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com



Anbotek

Shenzhen Anbotek Compliance Laboratory Limited

hiiiadiiaid FCC ID: U45-NEOT015 Page 39 of 94 Report No.: R011408212E

Test Mode: 802.11b
2412MHz
Vertical-PEAK:

106.0 dBuV/m

Limit: —_—
AVG:

66

MMJ‘NMA/\}

26.0

2310.000 (MHz) 2415.000
Freq. Reading | Factor Result Limit [Over Limit Height | degree
No- 1 (MHz)  |(dBuvim)| (@B/m) |(@Buvim)|(@Buv/| (@B) |PCY| @m) | (@eg) | Remark
1 2390.000( 59.59 -2.51 57.08 74.00| -16.92 peak
2 2400.000( 69.98 -2.49 67.49 74.00 -6.51 peak
3 2410.537( 104.24 -2.47 101.77 | 74.00 27.77 peak

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com



Anbotek

Shenzhen Anbotek Compliance Laboratory Limited

hiiiadiiaid FCC ID: U45-NEOT015 Page 40 of 94 Report No.: R011408212E

Vertical-AV:

106.0 dBu¥/m

Limit: —

AVG:

66 \/
3
'

_J_Lﬁfmﬂ/\\m

26.0

2310.000 (MHz) 2415.000
No. (Ir:wreHg') (5333&”% (Zg?:ﬁ; (dgisvlﬂ:lr:n) (5'5”8'\5; Ov?élls')lmn Detector H(i:wg%?t dé?e?)e Remark
1 2386.387| 5279 | -252 | 5027 | 54.00| -373 | AVG
2 2390.000| 4837 | -251 | 4586 | 5400| -8.14 | AVG
3 2400.000[ 64.20 | 249 | 61.71 | 5400 7.71 AVG
4 2411.325| 9949 | 247 | 9702 | 54.00| 43.02 | AVG

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com



Anbotek

Shenzhen Anbotek Compliance Laboratory Limited

Feduct Sadety FCC ID: U45-NEOTO15 Page 41 of 94 Report No.: R011408212E

Test Mode: 802.11b

2462MHz
Horizontal-PEAK:

106.0 dBuV/m
1 Limit: —_—
ﬁ/_r\,_v) AVG:
66
3
26.0
2458.000 (MHz) 2500.000
Freq. Reading | Factor Result Limit [Over Limit Height | degree
No- | (MHz)  |(@Buvim)| @B/m) |@Buvim)|(@Buv/| @B) || m) | weg) | Remark
1 2463.250( 102.62 -2.35 100.27 | 74.00 26.27 peak
2 2483.500( 57.11 -2.31 54.80 7400 -19.20 peak
3 2488.030( 59.90 -2.30 57.60 7400 | -16.40 peak

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com



Anbotek

Product Sofety Shenzhen Anbotek Compliance Laboratory Limited
FCC ID: U45-NEOT015 Page 42 of 94 Report No.: R011408212E
Horizontal-AV:
106.0 dBu¥Y/m
1
N
RV

Limit: —
AVG:

66

A= Ve N
26.0
2458.000 (MHz) 2500.000
Freq. Reading | Factor | Result | Limit |Over Limit Height | degree
No- 1 MHz)  |(@Buvim)| (dB/m) |(@Buvim)|(dBuvi| (@B) [PEEU| cm) | deg) | Remark
1 2461.360( 97.92 -2.36 95.56 54.00 41.56 AVG
2 2483.500( 54.00 -2.31 51.69 54.00 -2.31 AVG
3 2487.925| 53.82 -2.30 51.52 54.00 -2.48 AVG
Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com




Anbote | -
pmdms;,tfmk Shenzhen Anbotek Compliance Laboratory Limited
FCC ID: U45-NEOTO015 Page 43 of 94 Report No.: R011408212E

Test Mode: 802.11b

2462MHz
Vertical-PEAK:

106.0 dBuV/m
1 Limit: —_
AVEG:

/\/—f"\n)“\—\__
W

66

:

B e

26.0
2458000 [MHz) 2500.000

Result | Limit |Over Limit Detector Height | degree Remark

Freq. Reading | Factor
(dB) (cm) (deg)

No. (MHz) (dBuV/m)| (dB/m) |(dBuV/m)| (dBuV/
2463.145( 104.36 -2.35 | 102.01 | 74.00 | 28.01 peak

2 2483.500( 58.17 -2.31 55.86 | 74.00| -18.14 | peak
3 2488.030( 59.64 -2.30 5734 | 7400 | -16.66 | peak

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com



Anbotek

Shenzhen Anbotek Compliance Laboratory Limited

Feduct Sadety FCC ID: U45-NEOTO15 Page 44 of 94 Report No.: R011408212E

Vertical-AV:
106.0 dBu¥/m
Limit: —
V_wg’ AYG:
S WM\,N
\/\\
"
N
66
\\f”
ﬂ\\f—\/?\/\%“’g X 3
26.0
2458 000 (MHz) 2500.000
Freq. Reading | Factor | Result | Limit [Over Limit Height | degree
No- 1 (MHz)  [@Buvim)| (@B/m) |(dBuvim)|@Buv/| (dB) |2 (@m) | (deq) | Remark
1 2461.360( 99.83 -2.36 97.47 54.00 43 .47 AVG
2 2483.500( 54.73 -2.31 5242 54.00 -1.58 AVG
3 2487.820( 54.15 -2.30 51.85 54.00 -2.15 AVG
4 2490.445( 53.17 -2.29 50.88 54.00 -3.12 AVG
5 2498.845( 53.01 -2.27 50.74 54.00 -3.26 AVG

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com



Anbotek

Shenzhen Anbotek Compliance Laboratory Limited

hiiiadiiaid FCC ID: U45-NEOT015 Page 45 of 94 Report No.: R011408212E

Test Mode: 802.11g

2412MHz
Horizontal-PEAK:

106.0 dBuW/m
Limit: —
/“”f'j 2
X/
66
LAfimapim et o P e
26.0
2310.000 (MHz) 2418.000
Freq. Reading | Factor Result Limit [Over Limit Height | degree
No- | MHz)  |(@Buvim)| (d@B/m) |(@Buvim)|(dBuvi| (@B) |PEU| (em) | (deg) | Remark
1 2390.000( 73.82 -2.51 71.31 74.00 -2.69 peak
2 2400.000( 81.59 -2.49 79.10 74.00 510 peak
3 2410.170( 103.11 -2.47 100.64 | 74.00 26.64 peak

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com



Anbotek

Shenzhen Anbotek Compliance Laboratory Limited

hiiiadiiaid FCC ID: U45-NEOT015 Page 46 of 94 Report No.: R011408212E

Horizontal-AV:

106.0 dBuWW/m
Limit: —
AVG:
3
“"’\,—W‘\,\Mﬁ
66 /Zj
M
26.0
2310.000 (MHz) 2418.000
Freq. Reading | Factor Result Limit [Over Limit Height | degree
No- 1 (MHz)  [(@Buvim)| (@B/m) |(@Buvim)|(@Buv/| (dB) |P| (em) | (deg) | Remark
1 2390.000( 53.95 -2.51 51.44 54.00 -2.56 AVG
2 2400.000( 66.04 -2.49 63.55 54.00 9.55 AVG
3 2409.090( 92.03 -2.47 89.56 54.00 35.56 AVG

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com



Anbotek

Shenzhen Anbotek Compliance Laboratory Limited

hiiiadiiaid FCC ID: U45-NEOT015 Page 47 of 94 Report No.: R011408212E

Test Mode: 802.11g
2412MHz
Vertical-PEAK:

106.0 dBu¥/m
Limit: —
]
1/
66
26.0
2310.000 [MHz) 2418.000
Freq. Reading | Factor | Result | Limit |Over Limit Height | degree
No- 1 MHz)  |(@Buvim)| (dB/m) |(dBuvim)|@Buv/| (@B) |P®e| (em) | (deg) | Remark
1 2390.000] 69.75 | -251 | 67.24 | 7400| -6.76 | peak
2 2400.000] 8151 | -249 | 7902 | 7400| 502 | peak
3 2409.900] 103.32 | -2.47 | 10085 | 74.00 | 26.85 | peak

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com



Anbotek

Shenzhen Anbotek Compliance Laboratory Limited

hiiiadiiaid FCC ID: U45-NEOT015 Page 48 of 94 Report No.: R011408212E

Vertical-AV:
106.0 dBuV/m
Limit: —_—
AVG:
3
s CRPUR
66 2 J
.
26.0
2310.000 (MHz) 2418.000
Freq. Reading | Factor | Result | Limit |Over Limit Height | degree
No- 1 (MHz)  |(@Buvim)| (dB/m) |(@Buvim)|(@Buvi| (@B) [PEEC| (em) | (deg) | Remark
1 2390.000( 53.01 -2.51 50.50 54.00 -3.50 AVG
2 2400.000( 65.76 -2.49 63.27 54.00 9.27 AVG
3 2409.090( 92.43 -2.47 89.96 54.00 35.96 AVG

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com



Anbotek

Shenzhen Anbotek Compliance Laboratory Limited

hiiiadiiaid FCC ID: U45-NEOT015 Page 49 of 94 Report No.: R011408212E

Test Mode: 802.11g

2462MHz
Horizontal-PEAK:

106.0 dBuV/m

Limit: —_—

‘/_M_}L\_J_ﬁw AVE:
N

66 han VAW

W\w o]

26.0

2455000 (MHz) 2500.000
Freqg. Reading | Factor Result Limit [Over Limit Height | degree
No- | (MHz)  |(@Buvim)| @B/m) |(@Buvim)|@Buv/| @B) || em) | (weg) | Remark
1 2461.075( 101.38 -2.36 99.02 74.00 25.02 peak
2 2483.500( 64.32 -2.31 62.01 74.00 -11.99 peak
3 2485.600( 66.07 -2.30 63.77 7400 -1023 peak

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com



Anbotek

Shenzhen Anbotek Compliance Laboratory Limited

hiiiadiiaid FCC ID: U45-NEOT015 Page 50 of 94 Report No.: R011408212E

Horizontal-AV:

106.0 dBuV/m

Limit: —_—
AVG:

1

N

66

26.0
2455.000 (MHz) 2500.000
Freq. Reading | Factor | Result | Limit |Over Limit Height | degree
No- 1 (MHz)  |(dBuvim)| (dB/m) |(dBuv/im)|(@Buv/| (@B) |Po®%| em) | (deq) | Remark
1 2464.113| 90.83 -2.35 88.48 54.00 34.48 AVG
2 2483.500( 52.11 -2.31 49.80 54.00 -4.20 AVG

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com



Anbotek

Shenzhen Anbotek Compliance Laboratory Limited

hiiiadiiaid FCC ID: U45-NEOT015 Page 51 of 94 Report No.: R011408212E

Test Mode: 802.11g
2462MHz
Vertical-PEAK:

106.0 dBuV/m

1 Limit: —

[REE S— .
L~ AVE:

] AR
ok Vi

26.0

2455000 (MHz) 2500.000
Freqg. Reading | Factor | Result | Limit [Over Limit Height | degree
No- 1 MHz)  |(@Buv/im)| (@B/m) |(@Buvim)|(dBuv/| (@B) |Po€"| em) | (ceg) | Remark
1 2464.338| 103.70 -2.35 101.35 | 74.00 27.35 peak
2 2483.500( 62.84 -2.31 60.53 74.00 | -1347 peak
3 2486.050 65.58 -2.30 63.28 74.00| -1072 peak

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com



Anbotek

Shenzhen Anbotek Compliance Laboratory Limited

Feduct Sadety FCC ID: U45-NEOTO015 Page 52 of 94 Report No.: R011408212E

Vertical-AV:

106.0 dBu¥/m

Limit: —

AVG:

66
L\N

26.0

2455.000 (MHz) 2500.000
Freq. Reading | Factor Result Limit [Over Limit Height | degree
No- | (MHz) |(@Buvim)| (@B/m) |(@Buvim)|@Buv/| (@B) |[PZ°"| em) | (seg) | Remark
1 2464113 92.53 -2.35 90.18 54.00 36.18 AVG
2 2483.500| 55.05 -2.31 52.74 54.00 -1.26 AVG

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com



Anbotek

Shenzhen Anbotek Compliance Laboratory Limited

hiiiadiiaid FCC ID: U45-NEOT015 Page 53 of 94 Report No.: R011408212E

Test Mode: 802.11n (HT20)

2412MHz
Horizontal-PEAK:

106.0 dBuV/m

i
rjf

26.0

2310.000 (MHz) 2418.000
Freq. Reading | Factor | Result | Limit [Over Limit Height | degree
No- I (MHz)  |(dBuvim)| (@B/m) |(@Buvim)|(@Buv/| (@B) || em) | (@eg) | Remark
1 2390.000( 72.81 -2.51 70.30 74.00 -3.70 peak
2 2400.000( 83.47 -2.49 80.98 74.00 6.98 peak
3 2410.710( 102.91 -2.47 10044 | 74.00 26.44 peak

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com



Anbotek

Shenzhen Anbotek Compliance Laboratory Limited

hiiiadiiaid FCC ID: U45-NEOT015 Page 54 of 94 Report No.: R011408212E

Horizontal-AV:

106.0 dBuV/m

Limit: —_—
AVG:

66 /
2
2

26.0

2310.000 (MHz) 2418.000
Freq. Reading | Factor | Result | Limit [Over Limit Height | degree
No- 1 (MHz)  [(@Buvim)| (dB/m) |(dBuvim)|@Buv/| (dB) |P°| (em) | (deq) | Remark
1 2390.000( 53.82 -2.51 51.31 54.00 -2.69 AVG
2 2400.000( 63.86 -2.49 61.37 54.00 7.37 AVG
3 2409.360( 91.65 -2.47 89.18 54.00 35.18 AVG

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com



Anbotek

Shenzhen Anbotek Compliance Laboratory Limited

hiiiadiiaid FCC ID: U45-NEOT015 Page 55 of 94 Report No.: R011408212E

Test Mode: 802.11n (HT20)
2412MHz
Vertical-PEAK:

106.0 dBu¥/m
Limit: —_—
{* ol WSS
2
}’
ff”
1
66 (J
26.0
2310.000 (MHz) 2418.000
Freq. Reading | Factor Result Limit [Over Limit Height | degree
No- I MHz)  |(@Buvim)| (@B/m) |(dBuvim)|(@Buv/| (dB) |PEe| em) | (deq) | Remark
1 2390.000( 70.81 -2.51 68.30 74.00 -5.70 peak
2 2400.000( 83.90 -2.49 81.41 74.00 7.41 peak
3 2408.820( 102.98 -2.47 100.51 | 74.00 26.51 peak

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com



Anbotek

Shenzhen Anbotek Compliance Laboratory Limited

hiiiadiiaid FCC ID: U45-NEOT015 Page 56 of 94 Report No.: R011408212E

Vertical-AV:
106.0 dBuV/m
Limit: —
AVG:
3
PN
66 2/
1 /)
ﬁ"—’f/’/_///
26.0
2310.000 (MHz) 2418.000
Freq. Reading | Factor | Result | Limit |Over Limit Height | degree
No- 1 (MHz2)  |(dBuvim)| (aB/m) [(@Buv/im)|(dBuvr| (@B) |PEe| (em) | (deg) | Remark
1 2390.000| 54.52 -2.51 52.01 54.00 -1.99 AVG
2 2400.000| 65.62 -2.49 63.13 54.00 9.13 AVG
3 2408.820( 91.97 -2.47 89.50 54.00 35.50 AVG

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com



Anbote | -
Shenzhen Anbotek Compliance Laboratory Limited
FCC ID: U45-NEOTO015 Page 57 of 94 Report No.: R011408212E

Test Mode: 802.11n (HT20)

2462MHz
Horizontal-PEAK:

106.0 dBuV/m

Limit: —_—
o AVE:

26.0

2458000 (MHz) 2500.000
Freq. Reading | Factor Result Limit [Over Limit Height | degree

No- | WHz)  |@Buvim)| (@B/m) |@Buvim)|(@Buvi| (@B) |PEU| (em) | (deg) | Remark

1 2460.625( 101.33 -2.36 98.97 74.00 24 .97 peak

2 2483.500( 64.46 -2.31 62.15 74.00| -11.85 peak

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com



Anbotek

Shenzhen Anbotek Compliance Laboratory Limited

hiiiadiiaid FCC ID: U45-NEOT015 Page 58 of 94 Report No.: R011408212E

Horizontal-AV:

106.0 dBuV/m

Limit: —_—
AVG:

1

| I

66

26.0

2458_000 (MHz) 2500.000
Freq. Reading | Factor | Result | Limit |Over Limit Height | degree

No- 1 (MHz)  |(dBuvim)| (dB/m) |(@Buvim)|(@Buvi| (@B) [PEEU| (em) | (deg) | Remark

1 2458.945( 89.89 -2.36 87.53 | 54.00 33.53 AVG

2 2483.500( 54.30 -2.31 51.99 | 54.00 -2.01 AVG

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com



Anbote | -
Shenzhen Anbotek Compliance Laboratory Limited
FCC ID: U45-NEOTO015 Page 59 of 94 Report No.: R011408212E

Test Mode: 802.11n (HT20)
2462MHz
Vertical-PEAK:

106.0 dBu¥/m
1 Limit: —

M\/W\/\ AVEG:

N
65 M\M
M@m

26.0

2458.000 (MHz) 2500.000
Freq. Reading | Factor Result Limit [Over Limit Height | degree

No- | (MHz)  |(@Buvim)| @B/m) |@Buvim)|@Buv/| @B) || m) | e | Remark

1 2460.625( 103.51 -2.36 101.15 | 74.00 27.15 peak

2 2483.500( 66.25 -2.31 63.94 74.00| -10.06 peak

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com



Anbotek

Shenzhen Anbotek Compliance Laboratory Limited

RN FCC ID: U45-NEOTO015 Page 60 of 94 Report No.: R011408212E

Vertical-AV:
106.0 dBu¥/m
Limit: —_—
AVE:
1
w\/\vumw
66
2
26.0
2458.000 (MHz) 2500.000
Freq. Reading | Factor | Result | Limit |Over Limit Height | degree
No- | MHz)  |(dBuvim)| @B/m) |@Buvim)|(@Buvs| (@B) |PUY| (am) | (deg) | Remark
1 2465.035| 92.18 -2.35 89.83 54.00 35.83 AVG
2 2483.500| 54.75 -2.31 52.44 54.00 -1.56 AVG

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com



Anbotek

Shenzhen Anbotek Compliance Laboratory Limited

hiiiadiiaid FCC ID: U45-NEOT015 Page 61 of 94 Report No.: R011408212E

Test Mode: 802.11n (HT40)

2422MHz
Horizontal-PEAK:

106.0 dBuV/m
Limit: _—
AVE:
M“\/\
) NM N
WM
26.0
2310.000 (MHz) 2425.000
Freg. Reading | Factor Result Limit |[Over Limit Height | degree
No- | MHz)  |@Buvim)| (@B/m) |(@Buvim)|(@Buv/| (@B) |P¥°S| (@m) | (deg) | Remark
1 2390.000( 67.97 -2.51 65.46 | 74.00 -8.54 peak
2 2400.000( 75.18 -2.49 7269 | 74.00 -1.31 peak
3 2413.787( 99.60 -2.486 97.14 | 7400 23.14 peak

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com



Anbotek

Shenzhen Anbotek Compliance Laboratory Limited

hiiiadiiaid FCC ID: U45-NEOT015 Page 62 of 94 Report No.: R011408212E

Horizontal-AV:

106.0 dBuV/m

Limit: —

AVG:

“ /

26.0

2310.000 [MHz) 2425000
Freq. Reading | Factor | Result | Limit |Over Limit Height | degree
No- 1 MHz)  |(@Buvim)| (dB/m) |(dBuvim)|(@Buvi| (@B) [PEECT| (em) | deg) | Remark
1 2390.000( 53.88 -2.51 51.37 54.00 -2.63 AVG
2 2400.000( 61.38 -2.49 58.89 54.00 4.89 AVG
3 2411.775| 88.84 -2.47 86.37 54.00 32.37 AVG

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com



Anbote | -
- Shenzhen Anbotek Compliance Laboratory Limited
FCC ID: U45-NEOT015 Page 63 of 94 Report No.: R011408212E

Test Mode: 802.11n (HT40)
2422MHz
Vertical-PEAK:

106.0 dBuV/m
Limit: —_—
AVG:
P
-’u\f\\/“
Y
66 gw
MWW
WMMW
N
26.0
2310.000 (MHz) 2425000
Freq. Reading | Factor | Result | Limit |Over Limit Height | degree
No- | MHz)  |(aBuvim)| (@B/m) |(dBuvim)|(dBuv/| (dB) = |PEE| (em) | (deg) | Remark
1 2390.000( 67.19 -2.51 64.68 | 74.00 -9.32 peak
2 2400.000( 73.79 -2.49 71.30 | 74.00 -2.70 peak

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com



Anbotek

Shenzhen Anbotek Compliance Laboratory Limited

hiiiadiiaid FCC ID: U45-NEOT015 Page 64 of 94 Report No.: R011408212E

Vertical-AV:

106.0 dBuV/m

Limit: —_—
AVG:

3

i

66

/vaﬂﬂ

I
26.0
2310.000 (MHz) 2425.000
No. (Fh;eHcl') (533&?3) (Zg?:ﬁ; (d%if/lﬁq) (SE?L]'\?; OV?JEI?)Im" Detector H(i:g?t d(?s%rg)e Remark
1 2390.000| 55.08 251 | 5257 | 54.00| -143 | AVG
2 2400.000| 61.03 249 | 5854 | 5400| 454 | AVG
3 2411.775| 88.99 247 | 8652 | 54.00| 3252 | AVG

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com



Anbote | -
- Shenzhen Anbotek Compliance Laboratory Limited
FCC ID: U45-NEOTO015 Page 65 of 94 Report No.: R011408212E

Test Mode: 802.11n (HT40)

2452MHz
Horizontal-PEAK:

106.0 dBuV/m

Limit: —_—
AVG:

55 .
W

26.0

2450.000 [MHz) 2500.000
Freq. Reading | Factor Result Limit [Over Limit Height | degree
No- 1 MHz)  |(@Buvim)| (@B/m) |(dBuvim)|(@Buv/| (@B) |P®e| (em) | (eg) | Remark
1 2450125 98.24 | -2.38 | 95.86 | 74.00 | 21.86 | peak
2 2483500 6150 | -2.31 | 59.19 | 74.00 | -14.81 | peak

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com



Anbotek

Shenzhen Anbotek Compliance Laboratory Limited

hiiiadiiaid FCC ID: U45-NEOT015 Page 66 of 94 Report No.: R011408212E

Horizontal-AV:

106.0 dBuV/m

Limit: —_—
AVG:

™ WN\
ss \

M

26.0

2450.000 (MHz) 2500.000
Freq. Reading | Factor | Result | Limit [Over Limit Height | degree

No- 1 (MHz)  [@Buvim)| (dB/m) |(dBuvim)|@Buv/| (dB) || (em) | (deq) | Remark

1 2459.875| 86.87 -2.36 84.51 54.00 30.51 AVG

2 2483.500( 51.18 -2.31 48.87 | 54.00 -5.13 AVG
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Test Mode: 802.11n (HT40)
2452MHz
Vertical-PEAK:

106.0 dBuV¥/m

Limit: —_—

1 AVG:

T

66 \\\F‘ ,
Y

%,_/'\_,_;‘\-‘M\M/
S e
26.0
2450.000 (MHz) 2500.000
Freq. Reading | Factor Result Limit [Over Limit Height | degree
No- | MHz)  |@Buvim)| (@B/m) |@Buvim)|(@Buvi| (@B) || (m) | (deg) | Remark
1 2460.375( 100.17 -2.36 97.81 74.00 23.81 peak
2 2483.500| 64.06 -2.31 61.75 74.00 -12.25 peak
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Vertical-AV:

106.0 dBu¥/m

Limit: —

AVG:

1

R

66

26.0

2450.000 (MHz) 2500.000
Freqg. Reading | Factor Result Limit [Over Limit Height | degree
No- | MHz) |(dBuvim)| (dB/m) |@Buvim)|(@Buv/| (@B) [P | (@m) | (deq) | Remerk
1 2459.750( 88.90 -2.36 86.54 54.00 32.54 AVG
2 2483.500| 52.41 -2.31 50.10 54.00 -3.90 AVG
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3.5. Peak Power Spectral Density

a. Limit

1. For direct sequence systems, the peak power spectral density conducted from the intentional
radiator to the antenna shall not be greater than 8dBm in any 3kHz band during any time interval of
continuous transmission.

2. The direct sequence operating of the hybrid system, with the frequency hopping operation turned
off, shall comply with the power density requirements of paragraph (d) of this section.

b. Test Procedure

1. Place the EUT on the table and set it in transmitting mode. Remove the antenna from the EUT
and then connect a low loss RF cable from the antenna port to the spectrum analyzer.

2. Set the spectrum analyzer as RBW = 3kHz, VBW = 10kHz, Span = 1.5 times DTS BW,
Sweep=500s

3. Record the max. reading.

4. Repeat the above procedure until the measurements for all frequencies are completed.

c. Test Equipment
Same as the equipment listed in 3.2.

d. Test Setup
See 3.1

e. Test Results
Pass

f. Test Data
Please refer to the following data.

g. Test Plot  See the following pages
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Test mode: IEEE 802.11b
Frequency PPSD > PPSD Limit

Channel (MHz) (dBm/3KHZ) (dBm/3KHz) (dBm) Result
Low 2412 -9.88 - Pass
Mid 2437 -9.35 - 8.00 Pass
High 2462 -8.94 - Pass
Test mode: IEEE 802.11g
Frequency PPSD > PPSD Limit
Channel (MHz) (dBm) (dBm) (dBm) Result
Low 2412 -13.64 - Pass
Mid 2437 -12.90 - 8.00 Pass
High 2462 -12.40 - Pass
Test mode: IEEE 802.11n (HT20)
Frequency PPSD > PPSD Limit
Channel (MHz) (dBm/3KHz) (dBm/3KHz) (dBm) Result
Low 2412 -12.65 - Pass
Mid 2437 -12.59 - 8.00 Pass
High 2462 -11.67 - Pass
Test mode: IEEE 802.11n (HT40)
Frequency PPSD > PPSD Limit
Channel (MHz) (dBm/3KHZ) (dBm/3KHz) (dBm) Result
Low 2422 -12.43 - Pass
Mid 2437 -12.27 - 8.00 Pass
High 2452 -11.91 - Pass
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802.11b CH--Low

® EBW 3 kH=z Marker 1 [T1 ]
VBW 10 kHz -9.88 dBm
Ref 15 dBm Att 30 dB SWT 1.7 s 2.411970000 GHz
10
D1 8 dBm
o
panzi]

-0

70

-80

Center 2.412 GHz 1.% MHz/ Span 15 MHz

802.11b CH--Mid

® REW 3 kH=z Marker 1 [T1 ]
VBW 10 kHz -9.35 dBm
Ref 15 dBm Att 30 dB SWT 1.7 s 2.438410000 GHz
10
D1 38 dBm
o
EET
1
| 10 ki

Center 2.437 GHz 1.5 MHEHzZ/ Span 15 MH=z

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com



Anbotek

Shenzhen Anbotek Compliance Laboratory Limited

i FCC ID: U45-NEOTO015 Page 72 of 94 Report No.: R011408212E

802.11b  CH--High

® EBW 3 kH=z Marker 1 [T1 ]
VBW 10 kHz -3.94 dBm
Ref 15 dBm Att 30 dB SWT 1.7 s 2.461970000 GHz
10
D1 8 dBm
o
V2]

Mgy

-0

70

-80

Center 2.462 GHz 1.% MHz/ Span 15 MHz

802.11g CH--Low

® REBW 3 kHz Marker 1 [T1 ]
YVBW 10 kH=z -13.64 dBm
Ref 15 dBm Att 30 dB SWT 2.8 s 2.412000000 GHz
=
D1 8 dBm
o
[vIEY|

i \
o i

-80

Center 2.412 GHz 2.484 MHz/ Span 24.84 MH=z
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802.11g CH--Mid

® EBW 3 kH=z Marker 1 [T1 ]
VBW 10 kHz -12.90 dBm
Ref 15 dBm Att 30 dB SWT 2.8 s 2.436950320 GHz
Lo
D1 8 dBm
o
pan ]
|10
Y
| 20 | [ 4t 1] L b

-80

Center 2.437 GHz 2.484 MHz/ Span 24.84 MH=z

802.11¢g CH--High

RBW 3 kHz Marker 1 [T1 ]
VBW 10 kH=z -12.40 dBm
Ref 15 dBm Att 30 dB SWT 2.8 s 2.461950320 GHz

10

D1 8 dBm

[

10

-20

ﬁ?‘wbuwwﬁfww‘w‘www i whb“h“ﬂ\

Center 2.462 GHz 2.484 MHzZ/ Span 24.84 MHz
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802.11n (HT20) CH—Low

RBW 3 kH=z Marker 1 [T1 ]
VBW 10 kHz -12.65 dBm
Ref 15 dBm Att 30 dB SWT 3 = 2.412000000 GHz

D1 8 dBm

W |o

j@&%ﬂu&w i i,

="

=
=
=

70

-80

Center 2.412 GHz 2.652 MHz/ Span 26.52 MHz

802.11n (HT20) CH—Mid

® REBW 3 kHz Marker 1 [T1 ]
YVBW 10 kH=z -12.59 dBm
Ref 15 dBm Att 30 dB SWT 3 = 2.437000000 GHz
=
D1 8 dBm
o
=0

R L o (T e N

70

-80

Center 2.437 GHz 2.652 MHz/ Span 26.52 MHz
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802.11n (HT20) CH—High

RBW 3 kH=z Marker 1 [T1 ]
VBW 10 kHz -11.67 dBm
Ref 15 dBm Att 30 4B SWT 3 = 2.462000000 GHz
10
D1 8 dBm
o
panzi]
|10
[.m WMIMWWM\LFMAMAMMMKNWWWMM«‘
40 'y \“K
|-=0 \f |
60
70
a0
Center 2.462 GHz 2.652 MHz/ Span 26.52 MHz

802.11n (HT40) CH—Low

RBW 3 kHz Marker 1 [T1 ]
VBW 10 kH=z -12.43 dBm
Ref 15 dBm Att 30 dB SWT 6.2 s 2.422000000 GHz

10

D1 8 dBm

[

10

-20

%“'W‘r me

Center 2.422 GHz 5.472 MHzZ/ Span 54.72 MHz
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802.11n (HT40) CH—Mid

802.11n (

RBW 3 kH=z Marker 1 [T1 ]
VBW 10 kHz -12.27 dBm
Ref 15 dBm Att 30 dB SWT 6.2 s 2.437000000 GHz

D1 8 dBm

W |

ol M

70

-80

Center 2.437 GHz 5.472 MHz/ Span 54.72 MHz

HT40) CH—High
RBW 3 kHz Marker 1 [T1 ]
VBW 10 kH=z -11.91 dBm
Ref 15 dBm Att 30 dB SWT 6.2 s 2.452000000 GHz

10

D1 8 dBm

[

10

-20

T by ||'!M"—*WHIHHW“WM‘-
M N“"'Mﬁh,w

Center 2.452 GHz 5.472 MHzZ/ Span 54.72 MHz
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3.6. Radiated Emissions
3.6.1.1. Test Limits (< 30 MHZ)

Frequency Field Strength Measurement Distance
(MHz) (microvolts/meter)  (meter)

0.009-0.490 2400/F(kHz) 300

0.490-1.705 24000/F(kHz) 30

1.705-30.0 30 30

3.6.1.2. Test Limits (= 30 MHZ)

FIELD STRENGTH FIELD STRENGTH S15.209

of Fundamental: of Harmonics 30 - 88 MHz 40 dBuV/m
@3M

902-928 MHZ 88 -216 MHz 43.5
2.4-2.4835 GHz 216 - 960 MHz 46

94 dBuV/m @3m 54 dBpV/m @3m ABOVE 960 MHz 54dBuV/m

In any 100 kHz bandwidth outside the frequency band in which the spread spectrum or digitally
modulated intentional radiator is operating, the radio frequency power that is produced by the
intentional radiator shall be at least 20 dB below that in the 100 kHz bandwidth within the band
that contains the highest level of the desired power, based on either an RF conducted or a
radiated measurement. Attenuation below the general limits specified in Section 15.209(a) is
not required. In addition, radiated emissions which fall in the restricted bands, as defined in
Section 15.205(a), must also comply with the radiated emission limits specified in Section
15.209(a) (see Section 15.205(c)).

Test Equipment
Item Equipment Manufacturer | Model No. | Serial No. Last Cal. Cal. Interval
I. | Preamplifier Instruments | EMCOLIS3| 0100 |Aug. 09,2014| 1 Year
corporation 0
2. |EMI Test Receiver| Rohde & Schwarz ESPI 101604  |Apr. 23,2014 1 Year
3. | Double Ridged | Instruments - oy 1151 351600 |Aug. 09,2013 3 Year
Horn Antenna corporation
Bilog Broadband VULB
4. - Schwarzbeck |VULB9163 9163-289 Apr. 23,2013 3 Year
5. Pre-amplifier SONOMA 310N 186860 Apr. 23,2014 1 Year
EMI Test
6. Software SHURPLE N/A N/A N/A N/A
EZ-EMC
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3.6.2. Test Configuration:
3.6.2.1. 9k to 30MHz emissions:

Turntable Im
\ EUT |
t Test
Receiver
0.8m /
_ £
Ground Plane Coaxial Cahle
3.6.2.2. 30M to 1G emissions:
] -k
Turntahle
\ FUT It to 4
Test
Fecetver 0.8m 1 :
| /
Ground Plane : Coaxial Cable
3.6.2.3. 1G to 40G emissions:
Turntatie I 3m I
\ EUT '

Test

Recei
08m | 1m0 4m |:| / FEEEr
- ' '

Ground Plane Coaxial Cable /
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3.6.3. Test Procedure

The EUT is placed on a turn table which is 0.8 meter high above the ground. The turn table can
rotate 360 degrees to determine the position of the maximum emission level. The EUT is set 3
meters away from the receiving antenna which is mounted on a antenna tower. The antenna can
be moved up and down from 1 to 4 meters to find out the maximum emission level. Both
horizontal and vertical polarization of the antenna are set on test.

Measurements are made on 9KHz to 30MHz and 30MHz to 26GHz range with the transmitter
set to the lowest, middle, and highest channels.

All readings from 30MHz to 1GHz are quasi-peak values with a resolution bandwidth of
120kHz. All reading are above 1GHz, peak & average values with a resolution bandwidth of
IMHz.

The EUT is tested in 9*6*6 Chamber.

The test results are listed in Section 3.6.4.

3.6.4. Test Results

Please refer to the following pages.
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Job No.: 011408212E Polarization: Horizontal
Standard: (RE)FCC PART15C 3m Power Source: DC 3.7V
Test item: Radiation Test Temp.(C)/Hum.(%RH): 24.3(C)/55%RH
Test Mode: On Distance: 3m
80.0 dBu¥/m
Limit: —
Margin:
I
40 2 5
b ?E ;x ;5:

L s~

30.000 40 50 60 70 8O [MHz) 300 400 500 600 70O 1000.000

No Freg. Reading | Factor Result Limit |Over Limit Height | degree

(MHz)  |(dBuv/m)| (dB/m) |(dBuv/im)|(@Buv/| (@B) |[P#°9"| (m) | (deg) | REMar

175.0368| 51.58 -22.20 | 2938 | 4350 | -1412 | peak

225.3080| 56.86 -18.57 | 37.29 | 46.00 -8.71 peak

250.3012] 53.15 -18.56 | 34.59 | 46.00 -11.41 peak

312.1794| 49.77 -16.21 3356 | 46.00 ( -12.44 | peak

325.5958| 52.00 -14.99 | 37.01 | 46.00 -8.99 peak

| ;| & W] M| —

451.1350( 47.78 -1215 | 3563 | 46.00| -1037 | peak
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Job No.: 011408212E Polarization: Vertical
Standard: (RE)FCC PART15C 3m Power Source: DC 3.7V
Test item: Radiation Test Temp.(C)/Hum.(%RH): 24.3(C)/55%RH
Test Mode: On Distance: 3m
80.0 dBu¥/m
Limit: —_—
Margin:
I
40
4 5
b
1 3 i M
0.0

30.000 40 50 60 70 80 (MHz) 300 400 500 600 700 1000.000

No Freq. Reading | Factor Result Limit |Over Limit Height | degree

(MHz)  |(@Buv/m)| (dB/m) |(@Buv/m)|(@Buv/| (@B) |P#%| @m) | @eg) | Remar

32.4059| 38.91 -15.67 | 23.24 | 40.00 | -16.76 | peak

99.5281| 34.26 -15.79 18.47 | 4350 -25.03 | peak

210.0482| 40.51 -1548 | 25.03 | 4350 | -1847 | peak

225.3080| 44.01 -14.83 | 29.18 | 46.00 | -16.82 | peak

250.3012| 42.56 -14.04 | 2852 | 46.00 | -17.48 | peak

O | & W | —

325.5958| 39.51 -13.99 | 2552 | 46.00 | -2048 | peak
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Job No.: 011408212E Polarization: Horizontal
Standard: (RE)FCC PART15C 3m Power Source: DC 3.7V

Test item: Radiation Test Temp.(C)/Hum.(%RH): 24.3(C)/55%RH
Note: 802.11b(2412MH?2z) Distance: 3m

100.0 dBu¥/m

Limit: —_—
AVG:

LV

W LMWWMM
WWM;:

20.0
1000.000 2000 3000 (MHz) 5000 6000 7000 8000 9000 18000.000
Freq. Reading | Factor Result Limit |Over Limit Height | degree
No- 1 MHz)  |(aBuvim)| (@B/m) |(@Buvim)|(@Buv/| (@B) |PZeO| em) | (deq) | Remark
1 4825.000| 58.67 3.34 62.01 74.00 | -11.99 peak
2 4825.000| 37.69 3.34 41.03 5400 -1297 AVG
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Job No.: 011408212E Polarization: Vertical
Standard: (RE)FCC PART15C _3m Power Source: DC 3.7V
Test item: Radiation Test Temp.(C)/Hum.(%RH): 24.3(C)/55%RH
Note: 802.11b(2412MHz) Distance: 3m
1000 dBu¥/m
Limit: —
AVE:
]
60 1
Wﬂq!
20.0
1000.000 2000 3000 [MHz) 5000 6000 7000 BODD 900D 18000.000
Freq. Reading | Factor Result Limit [Over Limit Height | degree
No- 1 MHz)  |(@Buvim)| (dB/m) |(@Buv/im)|(@Buvi| (@B) |P%°€"| (em) | (deq) | Remark
1 4825.000| 57.10 3.34 6044 | 7400 -13.56 | peak
2 4825.000| 38.87 3.34 42.21 5400 -11.79 | AVG
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Job No.: 011408212E Polarization: Horizontal
Standard: (RE)FCC PART15C _3m Power Source: DC 3.7V

Test item: Radiation Test Temp.(C)/Hum.(%RH): 24.3(C)/55%RH
Note: 802.11b(2437MHz) Distance: 3m

100.0 dBu¥/m

Limit: —
AVG:

1
60 >

|k

A pr i P

20.0

1000.000 2000 3000 (MHz) 5000 6000 7000 80009000 18000.000
Freq. Reading | Factor | Result | Limit |Over Limit Height | degree
No- 1 (MH2)  [(@Buvim)| (@B/m) |(dBuvim)|@Buv/| (@B) |PZeO| (em) | (eg) | Remark
1 4867.500| 56.90 3.4 60.31 7400 | -13.69 peak
2 4867.500| 38.12 3.4 4153 | 5400 -1247 AVG
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Job No.: 011408212E Polarization: Vertical
Standard: (RE)FCC PART15C 3m Power Source: DC 3.7V

Test item: Radiation Test Temp.(C)/Hum.(%RH):  24.3(C)/55%RH
Note: 802.11b(2437MHz) Distance: 3m

110.0 dBu¥/m

Limit: —_—

AVG:

70

WMMW

30.0

1000.000 2000 3000 (MHz) 5000 6000 7000 8000 900010000 18000.000
Freq. Reading | Factor Result Limit [Over Limit Height | degree

No- 1 (MHz)  |(dBuvim)| (@B/m) |(@Buvim)|(@Buv/| (@B) |PEE"| em) | (deq) | Remark

1 4867.500| 59.59 3.41 63.00 74.00| -11.00 peak

2 4867.500| 40.75 3.41 44.16 54.00 -9.84 AVG
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Job No.: 011408212E Polarization: Horizontal
Standard: (RE)FCC PART15C _3m Power Source: DC 3.7V

Test item: Radiation Test Temp.(C)/Hum.(%RH): 24.3(C)/55%RH
Note: 802.11b(2462MHz) Distance: 3m

100.0 dBuV/m

Limit: —

AVG:

w3
o

60

W

20.0

1000.000 2000 3000 (MHz) 5000 6000 7000 8000 9000 18000.000
Freq. Reading | Factor Result Limit [Over Limit Height | degree

No- 1 (MHz)  |(dBuvim)| (@B/m) |(@Buvim)|(@Buv/| (@B) |PEE"| em) | (deq) | Remark

1 4910.000| 59.54 3.49 63.03 74.00| -10.97 peak

2 4910.000| 40.69 3.49 44.18 54.00 -9.82 AVG
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Job No.: 011408212E Polarization: Vertical
Standard: (RE)FCC PART15C _3m Power Source: DC 3.7V

Test item: Radiation Test Temp.(C)/Hum.(%RH): 24.3(C)/55%RH
Note: 802.11b(2462MHz) Distance: 3m

100.0 dBuV/m

Limit: —
AVG:

60 \
WW
20.0
1000.000 2000 3000 (MHz) 5000 6000 7000 80009000 18000.000
Freq. Reading | Factor | Result | Limit [Over Limit Height | degree

No- 1 (MHz)  |(dBuvim)| (@B/m) |(@Buvim)|(dBuv/| (@B) |PEEC"| (em) | (deq) | Remark
1 4910.000( 58.31 3.49 61.80 | 74.00| -12.20 | peak
2 4910.000| 38.89 3.49 4238 | 54.00| -1182 | AVG
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4. PHOTOGRAPH

4.1. Photo of Radiation Emission Test
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APPENDIX | (EXTERNAL PHOTOQOS)

Figure 1
The EUT-Top View

Figure 2
The EUT-Bottom View
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Figure 3
The EUT-Left View

Figure 4
The EUT-Right View
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Figure 5
The EUT-Front View

Figure 6
The EUT-Back View
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APPENDIX I (INTERNAL PHOTOS)

Figure 7
Tl}g EUT-Inside iw

Figure 8
PCB of The EUT-Front View(With Shielding
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Figure 9
PCB of The EUT-Front View(Without Shieldin
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Figure 10
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Figure 11
PCB of h EUT-F

Figure 12
PCB of The ET-Bc e
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